

# 大腸癌:XELOX療法

## 3週毎 day1

No.	薬品名	用量	投与速度	時間
1	グラニセトロン	3mg	200mL/h	15分
	デキサメタゾン	6.6mg		
2	オキサリプラチン	130mg/m <sup>2</sup>	125mL/h	120分
	5%ブドウ糖液	250mL		
3	生理食塩液	50mL	125mL/h	24分

一口メモ

カペシタビン 1000mg/m<sup>2</sup>/回 1日2回 1日目夕から15日目朝まで